
 

SOAH DOCKET NO. 582-22-1222 

TCEQ DOCKET NO. 2021-0999-MWD 

APPLICATION BY CITY OF LIBERTY 

HILL FOR RENEWAL OF TEXAS 

POLLUTANT DISCHARGE 

ELIMINATION SYSTEM PERMIT  

NO. WQ0014477001 

§ 

§ 

§ 

§ 

§ 

BEFORE THE STATE OFFICE 

OF 

ADMINISTRATIVE HEARINGS 

CITY OF LIBERTY HILL’S EXCEPTIONS  
TO THE PROPOSAL FOR DECISION AND PROPOSED ORDER 

TO THE HONORABLE JUDGES FARHADI AND ROBLES: 

City of Liberty Hill (“City”) files these Exceptions to the Proposal for Decision (“PFD”) 

issued on October 24, 2022 by the Judges in this case.  City excepts to the ALJs’ recommended 

action, proposed Findings of Fact, proposed Conclusions of Law, and proposed Ordering 

Provisions concerning the recommendation that the draft permit’s total phosphorous (“TP”) limit 
[...]
excessive growth and accumulation of aquatic vegetation in the South Fork San 
Gabriel River, nor will it maintain the aesthetic parameters of the South Fork San 
Gabriel River. 
 

115.  Videos, photographs, and eye-witness testimonies in the record establish that 
the operation of the City’s wastewater plant has badly degraded the River for at 
least several miles downstream of the plant’s outfall. 

 

The City recommends that Findings of Fact 59, 60, 63, 64, 86, 87, 88, 89, and 115 be deleted. 

D. The PFD’s erroneous recommendation of 0.05 mg/L TP will cause immediate 
non-compliance.   

 
The immediate reduction to 0.05 mg/L when the permit is issued will be impossible to 

comply with. Any reduction if one is implemented needs to be phased down over at least two 

years. If the reduction is immediate, and the plant is physically unable to operate within the effluent 

limits without a runway, the plant will exceed effluent limits each month and incur violations.   A 

court order should not be the cause of any regulated entity being in non-compliance.  

 Accordingly, the City further excepts to and recommends rejection of proposed Finding of 

Fact 92, which would implement the ALJs’ analysis.  Finding of Fact 92 is copied below:  



 10 
 

92. An effluent limit of 0.05 mg/L TP has been demonstrated as a reasonably 
achievable technology in this case.  
 

The City recommends that Finding of Fact 92 be deleted. 

 Likewise, the City further excepts to and recommends rejection of proposed Conclusions 

of Law 12–14, 16, which would implement the ALJs’ analysis.  Conclusions of Law 12–14, and 

16, are copied below:  

12. The Draft Permit will not be protective of water quality and will not protect 
uses of the receiving waters under the TSWQS because it would allow significant 
increases in nutrient pollutants to be discharged into River, leading to reduced DO, 
algae blooms, and an impairment of the designated uses. 
 
13. The Draft Permit does not include appropriate provisions to protect against 
excessive growth of algae and comply with the aesthetic parameters and 
requirements of 30 Texas Administrative Code § 307.4, including aquatic nutrient 
limitations. 
 
14. The Draft Permit does not comply with the TCEQ’s antidegradation 
requirements. 30 Tex. Admin. Code § 307.5. 

 
The City recommends that Conclusions of Law 12–14, and 16 be deleted.  
 

E. Corrections to the PFD. 

 

 The PFD incorrectly states that the City failed to meet its burden on all issues on page 

100 of the PFD.  This is contrary to the ALJs’ analysis that the City met its burden on Issue A (the 

portion covering groundwater), Issue B (health and safety), Issue C (nuisance), and Issue F (need).  

The City recommends correction of this error at page 100 and that the ALJs include specific 

findings, like Finding of Fact 93, that Protestants failed to rebut the prima facie demonstrations on 

those issues.   

II. CONCLUSION 

City of Liberty Hill excepts to the PFD’s recommendations on the basis that they are not 

supported by substantial evidence, the ALJs misapply applicable law, the PFD erroneously 



 11 
 

concludes that the draft permit will not afford greater protection from algae blooms than the current 

permit, and the PFD would erroneously cause immediate non-compliance upon issuance. Most 

notably, the PFD recommends that the draft permit be revised to provide a TP limit of 0.05 mg/L. 

But such a determination cannot be based on the unreliable speculation and conjecture that is the 

hallmark of hearsay evidence. The City of Liberty Hills excepts to the PFD’s recommendation on 

that basis, as well as because the PFD insufficiently considers that implementation of the 

CLEARAS technology would result in violation of the draft permit’s ammonia-nitrate limit and 

the longtail impact of reducing TP to the limit set by the draft permit.  

For the reasons stated in this brief, the City respectfully requests that the ALJs grant 

these exceptions and recommend the PFD with the changes requested.  The City requests 

any other relief to which he is entitled. 

Respectfully submitted, 
 

GRAVES, DOUGHERTY, HEARON & MOODY, P.C. 
401 Congress Avenue, Suite 2700 
Austin, Texas 78701 
(512) 480-5639 (telephone) 
(512) 536-9939 (facsimile) 
 

By: /s/ Natasha J. Martin    
Natasha J. Martin 
Texas Bar No. 24083255 
nmartin@gdhm.com 
Christopher Cyrus 
Texas Bar No. 24097110 
ccyrus@gdhm.com 
Rudy Metayer 
Texas Bar No. 24052105 
rmetayer@gdhm.com  
ATTORNEYS FOR  
THE CITY OF LIBERTY HILL 

  

mailto:nmartin@gdhm.com
mailto:ccyrus@gdhm.com
mailto:rmetayer@gdhm.com


 12 
 

CERTIFICATE OF SERVICE 

I hereby certify that a true and correct copy of City of Liberty Hill’s Reply Brief has been 

forwarded via electronic mail or U.S. Mail to the persons on the attached Service List on this the 

14th day of November 2022.  

Bobby Salehi, Staff Attorney 

Aubrey Pawelka, Staff Attorney 
TCEQ ENVIRONMENTAL LAW DIVISION 
MC-173 
P.O. Box 13087 
Austin, Texas 78711-3087 
Bobby.Salehi@tceq.texas.gov  
Aubrey.Pawelka@tceq.texas.gov  
ATTORNEYS FOR TCEQ EXECUTIVE  
DIRECTOR 
 
Pranjal M. Mehta,  
Assistant Public Interest Counsel 
MC-103 
P.O. Box 13087 
Austin, Texas 78711-3087 
Pranjal.Mehta@Tceq.Texas.Gov 
ATTORNEY FOR OFFICE OF PUBLIC  
INTEREST COUNSEL 
 
Adam M. Friedman 
Jessica Mendoza 
MCELROY, SULLIVAN, MILLER & WEBER, 
L.L.P. 
P.O. Box 12127 
Austin, Texas 78767 
afriedman@msmtx.com  
jmendoza@msmtx.com 
ATTORNEYS FOR PROTESTANTS,  
JACKSON CASSADY, JON AND CAROLYN 

AHRENS, DAVID AND LOUISE BUNNELL, 
GERALD AND SUSAN HARKINS, FRANK AND 

LAWANN TULL, ANDREW AND ELIZABETH 

ENGELKE, PAMELA SYLVEST, JOANNE AND 

JOHN SWANSON, TOM AND VALERIA 

ERIKSON, AND CAROLYN AND DONNIE 

DIXON, SHARON, AND TERRY CASSADY 

David O. Frederick 
Lauren Ice 
PERALES, ALLMON & ICE, PC 
1206 San Antonio 
Austin, Texas 78701 
dof@lf-lawfirm.com 
lauren@txenvirolaw.com  
 
Loraine Hoane   
TEXAS RIO GRANDE LEGAL AID, INC.   
4920 N. I-35   
Austin, TX 78751   
lhoane@trla.org  
 
Amy R. Johnson 
LAW OFFICES OF AMY R. JOHNSON 
5836 Se Madison St. 
Portland, OR 97215 
Amy@savagejohnson.com 
ATTORNEYS FOR PROTESTANT,  
STEPHANIE MORRIS 
 
PROTESTANT DANIEL MORRIS 
1409 Orchard Drive 

Leander, Texas 78641 

denalidan619@gmail.com 

 

/s/ Natasha J. Martin    
Natasha J. Martin 
 

 

 

mailto:Bobby.Salehi@tceq.texas.gov
mailto:Aubrey.Pawelka@tceq.texas.gov
mailto:Pranjal.Mehta@Tceq.Texas.Gov
mailto:afriedman@msmtx.com
mailto:jmendoza@msmtx.com
mailto:dof@lf-lawfirm.com
mailto:lhoane@trla.org
mailto:Amy@savagejohnson.com
mailto:denalidan619@gmail.com


Tpxas CovnarssroN oN EiwTRoNMENTAL Quarnv

AN ORDER GRANTING THE APPLICATION BY KENDALL
WEST UTILITY, LLC F'OR TPDES PERMIT NO.
wQ0015787001 IN KENDALL COUNTY, TEXAS;
SOAH DOCKET NO. 582-22-0489; TCEQ DOCKET
NO. 2021-0755-MWD

On August 24, 2022, the Texas Commission on Environmental Quality (TCEQ or
Commission) considered the application of Kendall West Utility,LLC (Applicant), for a new Texas
Pollutant Discharge Elimination System (TPDES) Permit No. WQ0015787001 in Kendall County,
Texas. A Proposal for Decision (PFD) was presented by Robert Pemberton, Administrative Law
Judgo (ALJ) with the State Office of Administrativc Hcarings (SOAII), who conductcd an evidentiary
hearing concetning the application on February 24 and 25, 2022, in Austin, Texas via Zoom
videoconferencing.

After considering the PFD, the Commission makes the following findings of fact and
conclusions of law.

I. FINDINGS OF'FACT

Apnlication

Applicant filed its application (Application) for a new TPDES permit with the TCEQ on April
17,2019.

The Application requested authorization to discharge treated domestic wastewater from a
proposed plant site, the Tapatio Wastewater Treatment Facility (Facility), SIC Code 4952, to
be located approxirnately 500 feet north of Eagle Drive, 1,375 feet east-southeast of the
intersection of Eagle Drive and Tapatio Drive East, in Kendall County, Texas 78006. The
treated effluent will be discharged via Outfall 001 to an unnamed tributary, thence to Masters
Lake, thence to Frederick Creek, thence to Lake Oz, thence to Frederick Creek, thence to
Upper Cibolo Creek in Segment 1908 of the San Antonio River Basin; and via Outfall 002 to
an unnamed tributary, thence to Smith Investment Co. Lake No. 1, thence to Smith Investment
Co. Lake No. 3, thence to Masters Lake, thence to Frederick Creek, thence to Lake Oz, thence
to Frederick Creek, thence to Upper Cibolo Creek in Segment 1908 of the San Antonio River
Basin.

The Application requests authorization to discharge treated domestic wastewater from the
proposed Facility at a daily average flow not to exceed 0.167 million gallons per day (MGD)
in the Interim Phase I, 0.333 MGD in Interirn Phase II, and 0.49 MGD in the Final Phase.

1

2

a
J

EXHIBIT A



4 The Facility will be an activated sludge process plant with membrane bioleactors (MBRs).
Treatment units in the Interirn I phase will include one bar screen, one equalization tank, one
pre-aeration basin, one chemical feed systern, one anoxic basin, one MBR basin, one process
basin, one chlorine contact chamber, one sludge holding tank and one sludge filter press.
Treatment units in the Interirn II phase will include one bar screen, one equalization tank, two
pre-aeration basins, one chemical feed system, two anoxic basins, two MBR basins, two
process basins, one chlorine contact chamber, one sludge holding tank and one sludge filter
press. Treatment units in the Final phase will include one bar screen, one equalization tank,
three pre-aeration basins, one chemical t'eed system, tlu'ee anoxic basins, three MBR basins,
thlee process basins, two chlorine contact chambers, one sludge holding tank and one sludge
filter press.

5 The Executive Director (ED) declared the Application administratively cornplete on May
22,2019.

6 The ED completed the technical review of the Application on October 24,2019, prepared a

draft permit (Draft Permit), and made it available for public review and comment.

The Draft Permit

Effluent limits in the Draft Permit, based on a thirty-day average, ale summarized below:

For all phases, the pH must be in the range of 6 to 9 standald units, and the effluent shall
contain a chlorine residual of at least 1.0 rng/L and not exceed a chlorine residual of4.0
mglL after a detention time of at least 20 minutes, based on peak flow.

7

2

Phase Five-Day
Carbonaceous
Biochemical

Orygen
Demand
(CBODs)

Total
Suspended

Solids

Ammonia
Nitrogen

Total
Phosphorus

E. coli Dissolved
Oxygen

Interim I 10 milligrams
per liter (mg/L)

15 mgT- 2 mgll- 0.5 mg/L 126
colony- forming
units (CFU) or
rnost probable
number (MPN)
per 100 milliliters
(mL)

4 mg[- (nin)

Interim II 7 mglL 15 mglL 2 mglL 0.5 mg/L 126 CFU
or MPN
per 100 mL

4 mglL (min)

Final 5 melL 5 mgll 1.9 rngft 0.5 mgll 126 CFU
or MPN
per 100 mL

6 mglL (min)



8

9

Notice and Jurisdiction

The combined Notice of Public Meeting and Notice of Receipt of Application and Intent to
Obtain Water Quality Permit and Notice of Application and Preliminary Decision was
published on August 21,2020, in the lJoerne Star.

A public meeting was held on September 21,2020, and the public comment period closed on
that same date.

Willis Jay Harpole, Michael Dillinger, Clint McNew, and Heather McNew timely filed formal
Public Comments and Requests for Contested Case Hearing.

The ED filed its Response to Public Comment on April 23,2021, and the Chief Clerk mailed
notice of the same on April 30, 202I.

l2 During its open meeting on September 8, 2021, the Cornmission considered hearing requests
and requests for reconsideration. The Commission determined that Mr. Harpole, Mr.
Dillinger, Mr. McNew, and Ms. McNew was each an affected pelson and granted their requests
for hearing. At that same meeting, the Commission denied requests for reconsideration.

13. Also during its September 8, 2021 openmeeting, the Commission considered the issues to be

refemed to SOAH. The Commission issued an Interim Order dated September 13,2021,
directing that the following twelve issues be refened to SOAH (Referred Issues):

Issue A. Whether the Draft Pennit is protective of groundwater

Issue B. Whether the Draft Pennit adequately addresses nuisance odor in accordance
with 30 Texas Adrninistrative Code $ 309.13(e).

Issue C. Whether the Draft Permit includes adequate provisions to protect the health
of the requesters and aquatic and terrestrial wildlife.

Issue D Whether the Draft Permit is protective of watel quality and the existing uses

of the receiving waters in accordance with applicable Texas Surface Water

Quality Standards.

Issue E. Whether the Draft Permit complies with applicable antidegradation
requirements.

Issue F Whether the Draft Permit includes adequate provisions to protect the
requestors' use and enjoyment of their property.

Issue G Whether the Facility complies with the siting requirements of 30 Texas
Administrative Code Chapter 309, Subchapter B, including the required
buffer zones for private water wells and potable water- storage tanks.

Issue H. Whether the permit application is substantially cornplete and contains
accurate information.

10

11.

3



Issue I.

Issue J

Whether the Applicant adequately demonstrated a need for the proposed
facility, as required by Texas Water Code $ 26.0282, Consideration of Need
and Regional Treatment Options.

Whether the Draft Permit includes sufficient monitoring and reporting
requirements, including necessaly opelational requirements.

The Interim Order also set the maxirnurn duration of the hearing at 180 days fi'om the date of
the preliminary hearing until the date the PFD is issued by SOAH. Because the 180-day
deadline would have fallen during the Memorial Day weekend, the parties agreed to extend the
PFD deadline to the following Tuesday, May 31, 2022.

15 On October 29,2021, notice of the preliminary hearing was published in the Boerne Star.The
notice included the time, date, and place of the hearing, as well as the matters asserted, in
accordance with the applicable statutes and rules.

Proceedines at SOAI{

i6. The preliminary healing was held on November 29,202l,via videoconference, before SOAH
ALJ Roberl Pembefion. Mr. Harpole, Mr. Dillinger, Mr. McNew, Ms. McNew, and also Tom
Tucker (collectively, Protestants) appeared tllnugh their representative, as did the Applicant,
the ED, and the Office of Public Interest Counsel (OPIC). Each were admitted as parties.

t4

17.

i8

19.

Issue K. Whether the Draft Permit was provided to the U.S. Envirorunental Protection
Agency (EPA) for review as required.

Issue L. Whether the Applicant substantially complied with all applicable notice
rcquirements.

During the preliminary hearing, the Applicant offered Exhibits AR-l thlough AR-5 to
establish the adrninistrative record (Administrative Record), and also Exhibits APP-A thlough
APP-L as evidence of notice and jurisdiction. All of these exhibits were admitted without
objection, and jurisdiction was noted by the ALJ.

On November 30, 202I, ALJ Pemberton issued SOAH Order No. 2 memorializing the
preliminary hearing, adopting a procedural schedule, and setting the hearing on the merits.

On February 22, 2022, ALJ Pemberton convened a prehearing conference via
videoconference to hear argument on motions and objections filed by the parties. All parties
appeared through their respective representatives. On February 23, 2022, the ALJ issued
SOAH Order No. 6 with rulings on the motions.

The hearing on the merits was held via videoconference on February 24,2022, and concluded
on February 25, 2022, with ALJ Pembefton presiding. All parlies appeared ttu'ough their
respective representatives. The record closed on April 14,2022, the date on which the last
post-hearing arguments from the parties were filed.

4

20



22

23

24

25

Issue A: Whether the Draft Permit is protective of groundwater.

21. The Draft Permit is protective of surface water quality, as found below, so it is also